
All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.

Replaces Toro Greensmaster 3200 &
3200-D Parts
Traction Unit
Traction Pedal



All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.

Item
No

R&R
Part No.

OEM
Part No. Description

Qty
Req

Order
Quantity

10 R93-2085-01 93-2085,
93-2085-01 Rod Assy 1

11 R49-6440-03
117-9507,
49-6440,
49-6440-03

Pedal - Forward Assy 1

12 R74-9110 74-9110 Rubber Foot Pad - Reverse 1

13 R74-9100 74-9100 Rubber Foot Pad - Forward 1

14 R94-1373 94-1373 Bracket Lock 1

15 R94-1372 94-1372 Bracket - Mow 1

16 R107-2550 107-2550,
93-2099 Cable - Control - Traction 2

17 R94-1304 94-1304 Cable - Neutral Lock 1

18 R94-1383 94-1383 Pedal- Pivot 1

19 R94-1300 94-1300 Lock-Neutral 1

20 R94-1371 94-1371 Spacer 1

21 R2411-38 2411-38 Ball Joint 2

22 R94-1386 94-1386 Shaft-Pedal, Pivot 1

23 R33115-090 33115-090 Bolt - Hex HD M10 x 90 1

24 R33114-016

33114-016,
42-9230,
42-9270,
48-7680,
48-7690,
48-7700

Bolt - Hx HD 8mm x 1.25 x 15 4

Replaces Toro Greensmaster 3200 &
3200-D Parts
Traction Unit
Traction Pedal



All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.

Item
No

R&R
Part No.

OEM
Part No. Description

Qty
Req

Order
Quantity

25 R453011

01-166-0100,
01-166-0120,
01-166-0270,
01-166-0500,
01-166-0600,
01-166-0620,
132-4593,
2356-3,
237-12,
24-10-AD,
24-11-AD,
24-11-BD,
24-12-AD,
24-12-BD,
30-9310,
32-8190,
3256-24,
3256-3,
3256-36,
3256-4,
453011,
47-9950,
48-9220,
513458,
7-0052

Washer - Flat 3/8 SAE Y/Zinc 3

26 R33115-016 33115-016 Bolt - Hex HD M10 x 16 1

27 R256-311 256-311,
94-1388 Bushing-Split 2

28 R93-2279 93-2279 Clamp-Cable 2

29 R32144-14
32104-32,
32104-49,
32144-14

Bolt - Hex Washer 5/16-18 x 5/8 8

30 R33124-020 33124-020 Bolt - Carriage M8-1.25 x 20 CL8 2

31 R17-9420
17-9420,
17-9426,
49-6480

Bolt - Contour Plow Bolt 1

32 R94-3489 75-8530,
94-3489 Bolt - Hex HD M8 x 50 1

Replaces Toro Greensmaster 3200 &
3200-D Parts
Traction Unit
Traction Pedal



All original equipment manufacturers names and part numbers are used for identification purposes only, and we
are in no way implying that our products are original equipment parts. Prices subject to change without notice.

Item
No

R&R
Part No.

OEM
Part No. Description

Qty
Req

Order
Quantity

33 R94-1374 94-1374 Trunnion - Bracket 1

34 R94-1375 94-1375 Trunnion - Bracket 1

35 R93-2092 93-2092 Clamp - Cable 1

36 R33024-00 33024-00 Locknut - 8mm x 1.25 8

37 R32121-45
32121-113,
32121-45,
32121-92

Pin - Spring Roll 5/32 x 1 1

38 R453023

3256-1,
3256-22,
3256-72,
33094-00

Washer - Flat 1/4 3

39 R33023-00
33023-00,
48-7900,
49-7810

Locknut - ESNA 6mm x 1.0 4

40 R3220-1 3220-1 Nut - 1/4-28 Jam 2

41 R445722

30-8980,
32128-2,
32128-20,
32128-20 ,
445722

Nut - Serrated Washer 2

Replaces Toro Greensmaster 3200 &
3200-D Parts
Traction Unit
Traction Pedal


